Status Epilepticus

Out of hospital or inpatient
without IV Access

Seizing <5 min

v

* Give 02, stabilize airway

* Give rectal diazepam (typically 2.5, 5, or 10mg) or
* Intranasal Midazolam 0.2mg/kg, max 5mg
* Work on IV Access if sz do not stop immediately

Inpatient with IV Access

v

* Give 0.1mg/kg IV Lorazepam, max 4mg
* Give 02, stabilize airway

v

Established SE, > 5
min seizing

v

—h

. Repeat benzodiazepine, give 0.1mg/kg IV Lorazepam, max 4mg

For infants, load w/ 20mg/kg Phenobarbital

a. If > 3mo, load w/ 20mg/kg Fosphenytoin
Draw Pertinent Labs:

a. Glc, CBC, BMP w/ Ca, Mg, Phos

b. LFTs, AED levels, cultures, tox screen
Monitor ABCs, have intubation supplies handy

v

Refractory SE

v

. Repeat loads
a. For infants, give another 10mg/kg Phenobarbital
b. For >3mo, give another 10mg/kg Fosphenytoin

c. Draw AED levels
Consult neurology

a. Consider EEG

b. Consider HCT

Consider 2"d Drug
a. For infants, try 20mg/kg Fosphenytoin
b. For >3mo, try 20mg/kg Phenobarbital
Consider
Levetriacetam 20mg/kg
Valproate 20mg/kg
Versed or Propofol infusions
Pentobarbital coma
Inhaled anesthetics
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